Regiomontana de Perfiles y Tubos, S. A de C. V. . i |

1ra. Poniente #104, Parque Industrial Monterrey
Apodaca, N. L.
MILL CERTIFICATE
. _ No 200712171 o
2O i MR - . . ]
A A - DATE Diciembre 17, 2007 _
SUPPLIER Altes Hornos ce Mexico, S A B.de C:V CUSTOMER PLESA ANAHUAC Y Ci L
STEEL GRADE ~ ASTM A-568 MANUFACTURING  AS PER ASTM-A613 iy at o S
S LI N + t : TENSILE TEST S+ S E
5] DIMENSIONS ST RESULTS PORCENTAGE e ELONGATION . HEAT
FATNNGDRIFT [ C [ M | P S (yETRENEES ST NUMBER
TEST N | PE
1 iIPTR1 X1 600 10MTS] 14 4B NiA N/A  12.0860]|D.3100{2.0110 0.0140] 55230 62790 KV 172318 HNA 72604
2 IPTR256X25 210 BI0MIS| 14 NIA MN/A N/A - 13.093010.3300{0.0080 [3.0130] 54230 61230 32 172318 N4 72650
3 |PTR1 X1 600 (6 10MTS 12| N/A N/A N/A  [0.0940(0.32002.0140 {2.0150 62780 32 172318 HINA 72633
4 |POLINS X 234 240 BOGMIS| 14 INiA N/A N/A  D.087010.3400(2.0200 {20130 G2120 68520 24 172318 HINA 72386
L WE CERTIFY THAT THE ABOVE DESCRIBED MAT ERIAL SATISFY THE TEST
RESULTS. -
) _\ .
INSPECTOR _\ Atz e S







